http://www. parsun. com. cn |I('S\‘PAQ)|.II'|

2009 SIEE

PARTSOS

Bivi

AN BESDULBERIRAE
SUZHOU PARSUN POWER MACHINE CO.,LTD



B K

HEL - — — — — — — 1~2
BRACKET 1 . _ _ _ _ _ _ _ —1~2
HE? - — — 3~4
BRACKBT 2 __ _ _ _ _ — . __3~4
®RAE - - - — — - - - — - — — - — — — — — — — — — — 56
STBERING __ _ _ _ _ _ _ _ _5~6
ArEgERK — — — — — — — — — — — — — — — — — — — — — —7~8
UPPER CASING — _ _ _ _ _ _ _ _ _ o _ —7~8
mEREAHF - — — — — — — — — — — — — — — — — — — — — — - 9-10
OILPAN— — — — — — — — 9~10
EE_ — — — 11~12
BOTTOM COWLING - — — _— _ _ _ _ _ _ _ _ _ _ _ . _— — _ _ _ _ 11~12
BEHELE — — — — — — — — — — — — — - — — — — — — — — —13~14
CONTROL SYSTEM _ _ _ _ _ _ _ _ _ _ _ _ _ 13~ 14
ATREARAEHAA Ll — — — — — — — — — — — — — — — — — — — 15~17
LOWER CASING & DRIVE 1 __ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _ _15~17
ATRERBEBHEL 2 — — — — — — — — — — — — — — — — — — — 18~19
LOWER CASING & DRIVE 2 _ _ _ _ _ _ _ _ _ _ _ . _ _ _ _ _ _ __18~1%
B 1 — — — — — — 20~21
BLECTRICAL 1 — — — — — — — — — — — — — — — — — — — — — —20~121
#EEE— " - —"—" - —"—"— - - — — — — = — — = —
INTAKE - — — — — — — — — — — — — — — — — — — — — — — - 22
Spegpg — — — — — — — — — — — — — — — — — — — — — — 23~24
CYLINDER & CRANKCASE ] — — — — — — — — — — — — — — — — — — —23~-2
MBMEE — — — — — — — — — — — — — — — — — — — — — — — L
CRANKSHAFT & PISTON — — — — — — — — — — — — — — — — — — — —125
At — — - — — - — — — — — — — — — — — — — — — — 26
CYLINDER & CRANKCASE 2 — — — — — — — — — — — — — — — — — — — 26
- ——————————————— - — — — — — — — - 21
VALVE — — — — — — — — — — — — — — — — — — — — — — — —27
O - - — — -~ — o — — 28
CAMSHAFT — — — — — — — — — — — — — — — — — — — — — — —128
MwEHE — — — — — — — — — — — — — — — — — — — — — — — 29~30
FUEL - — — — — — — — — — — — 29~ 30
BA 2 — — — — — — — — — — 31
ELECTRICAL 2 — — — — — — _ _ _ . . . o . _— _ _ —3
mERE _ — — _ _ 32~ 33
STARTIR - — — — — — — — — — — — — — — — — — — — — — — — 32~33
wEsAE— - - - - - - - - - — - — — — — — — — — — — —34~35
TOP COWLING ASSY — — — — — — — — — — — — — — — — — — — — —34~35
et - - - - - - - - - - - - - - —-—"—— - — — — — — = 36
FUEL TAk — — — — — — — — — — — — — — — — — — — — — — —36
MEIEEE) — — - - - - — - - - — - - — - — — — — — 37~ 38
APPENDIX 1(REPATE KIT) - — — — — — — — — — — — — — — — — — — — 37~38
mEopEE) — — — - — — - - - - - - - - - — — — — — = —39~40
APPENDIX 2 (REPARE KIT) — — — — — — — — — — — — — — — — — — —39~40
AfakEppgEgE)- - — ———— - - - - - - - — — — — — — - [~1

CYLINDER HEAD ASSY(REPATE KID) — — — — — — — — — — — — — — — — _I~1

BAMAER BEA) — — — — — — — — — — — — — — — — — — — o~V
ENGINE ASSY (REPAREKIT) — — — — — — — — — — — — — — — — — — — m~v



FIS(F9.9,F13.5) 2EZF

PAGE 01 OF 40

KA | 4R L
PARTS WAME: | BRACKET 1

. PART NO. DESCRIPTION DESCRIPTION 0Ty REMARKS
ned | AEY FHEH (F 0 B4R (30 HE i

1 [F15-01010007 L REE NUT , SELF-LOCKING 2

2 |P15-01010003 AL B A PLATE , THO HOLE 1

3 |P1s-01010001 ES 5 363 Lo BOLT , CLAMP BRACKET 1

4

5 |F15-01010103 s AT SCREW , FLAT BEXAGON 4

6 |F15-01010105 (4 24 PLATE , TILT STOPPER 2

7 |F15-0101010¢ AR WASHER | WAVE 1

8 |F15-01010202 HHREA TIGHTVIRE , EARTHING 1

9 |GB/T818-Mox8 TR LTS x 8 SCREW |, PAN HEAD Mox8 1

10 |P15-0101000 R EAE WASHER , NYLON )




FIS(F9.9,F13.5) 2ZZF

PAGE 02 OF 40

Fassi | £ 1
PARTS NAME: BRACKET 1
S, PART NO. DESCRIPTION DESCRIPTION 0Ty REMARKS
SREH |2 B4 8 (0 T4 5 (E 30 %5 kit
11 |F15-0101030 T RREHE BUSE  ROTARY BRACKET y
12 |P15-01010308 AEIRERE BUSHING , ORLENTATION !
13 |F15-01010309 AR WASHER , NYLON l
14 [F15-01010301 TR TR BRACKET , ROTARY 1 L
F15-010103018 jEdE TR BRACKET , ROTARY 1 S
15 |F15-01010311 ARTEREHE BUSH , NYLON 1
16 [F15-01010100 AR A RAE LEFT BRACKET ASSY 1
17 |oB/T5782-M6x1¢5 7 ARG x 145 BOLT Méx145 |
18 |F15-01010400 AE R A LIMITATIVE ROD ASSY 1
19 |F4-01050003 WA % NOG , PREVENTED TUNLOCK 1
20 |oB/T879.1-3x8 B F R xS PIN , SPRING 3x8 !
2 |F15-01010402 BHRE CONICAL SPRING |
22 |F15-01010006 Bnid TUBE , BOLT |
23 |oB/7896-4 Frufhid CIRCLIP 4 2
24 |GB/T818-M8x140 T AT x 10 SCREW , PAN HEAD M8x10 2
25 |Fi5-01010316 ARG R RH LONG SHAFT ,LOCK ANGLE |
2% |oB/7896-5 FFuthEs CIRCLIP 5 2
27 |P1S-01010304 RELHERNE SPRING , TENSION 1
28 |F15-01010306 AE Rk LEVER , ANCLE ORIENTATION |
29 |GB/T818-M5x6 A L AT x 6 SCREW | PAN HEAD M5x6 1
30 [P15-61010307 g% A ROD , TILT LOCK |
31 [Pe-01010005 BRE R AT RIVET , CLAMP BANDLE 2
32 |F15-01010102 A AT SCREW , CLAMP 2
33 |F4-01010004 BRERFA CLAMP SHIPBOARD HANDLE ]
34 [F15-01010305 AkgETmAE TILT CLAMP HANDLE 4SSY !
35 |F15-01010312 AR M SHAFT | STOPPER |
3 |F15-01010313 AR R SUPPORT ASSY !
37 |F15-01010317-3 ARG R SHORT SBAFT ,LOCK ANGLE !
38 |F15-01010317-2 ARG RN BRACKET | LOCK ANGLE 1
39 F15-01010315 AEGLRHE SPRING , TORS1ON 1
4 |F15-01010314 ARG RN E SPRING , TENSION 1
i |F1s-01010317-1 ARGENE INNER BRACKET I
47 |GB/T848-6 MAEG WASHER 6 l
43 |GB/T6170-M6 T AEENS NUT M6 1
a4 |Pa-01010003 Rk EAA CLAMP PLATE 2
45 [F15-01010200 # kR A RIGHT BRACKET ASSY |




FI5(F9.9,F13.5) EHZH

PAGE 03 0F 40

A

5 2

PARTS NAME:

BRACKET ?




FIS(FY.9,F13.5) EFER

PAGE 04 (F 40

FHeat | #E
PARTS NAME: | BRACKET 2
S, PART NO. [ESCRIPTION DESCRIPTION 0Ty REMARES
cEe | B FHAE D FELH D %8 A
1 [cB/T8170-48 7 S NUT M8 2
2 |F15-00000004 #47 PLATE 1
3 |oB/T900-48x50 L HEMS x 50 BOLT , DOUBLE HEAD M8x50 2
1 |F15-02010000 TABE B DOUBLE HOLE SHOCK ABSORBER SS¥| 1
5 oB/T5783-M6x25 ARG x 25 BOLT M§x25 3
6 |6B/197.1-6 T4 H6 WASHER 6 3
7 |F15-02010003 KEEHE L SEAL , WATER TUBE 1
8 |P15-00000015 SRR E LARCE WASEER 2
5 |p15-01020001 AR BRACKET , EELM 1 L
F15-010200018 BiiAE BRACKET , FELM 1 S
19 |F15-01000003 e %1 WASHER |, ABOVE 1
11 |F15-01000001 iR AR BUSH , ABOVE 1
12 |P15-01060002 THEGER PLATE , LOCK 1
13 |P15-01010303 G AR E SEAL , LOCK BOLT 1
14 |oB/T5783 M6x20 75 FAERMS x 20 BOLT M$x20 1
15 JIB/T 7940.1-M6 F# % I AT OILER M6 1
16 |F15-01000004 TR THE BUSH , BELOY 1
17 [oB/73452. 1-30x3.55 | TFHHEOHE 0% 3. 55 0-RING 30x3. 55 1
18 |F15-0100000 R TLE WASHER , BELOV 1
19 [F15-00000002 EERER MOUNT DAMPER ,LEFT AND RIGHT| 3
20 [6B/T6177-M8 A TS NUT M8 4
2 |F15-00000001 R B SHELL , MOUNT DAMPER ]
22 |F15-00000003 MHER MOUNT DAMPER |, FRONT 1
23 |F15-02000003 D TIGHTWIRE , EARTHING 1
24 |6B/T197.1-8 T4 WASHER 8 4
25 [6B/T5782-M8x105 AR x 105 BOLT M8x105 2
26 |0B/TS782-M8x85 7 FEMS x 85 BOLT M$x85 2




FI5(F0.9,F13.5) 228

PAGE 05 OF 40

FHEAR

BitA4

PARTS NAME:

STEERING




F15(F9.9,F13.5) 4

T

PAGE 06 OF 40

TapLt | Bpiyg
PARTS NAME: STEERING
. PART NO. [ESCRIPTION DESCRIPTION 0Ty REMARKS
en |2kERS LR B FELR D % Fit
1 |F15-01030004 A THROTTLE CABLE ASSY 2
2 |F15-01000014 NEt L TUBE , WAVE PLASTIC )
3 |oB/TaseMi0x1. 35 A BB 125 LOCKNUT M10-1. 25 4
& |oB/TEITIMI0NL2S | AEEMID X 1,25 [NUT M10x1. 25 1
5 |F15-01000013 R TH PLATE , BANDLE ORIENTATION | 1
6 |F15-01000011 T E ) WASHER , BANDLE (LOW) 1
7 |F15-12000011 M1 HARK 11 1
8§ |F15-00000007 FHFHE HANDLE , GEAR SHIFT 1
9 |F15-00000011 T b AT LI , SHIFT ROD 1
10 |oB/197.1-6 T A6 [FASRER ,PLAIN 6 2
11 |F15-00000012 ES SPRING , CLAMP 1
12 |F15-00000009 A [KASHER , WAVE 2
13 |F15-00000008 e St TUBE , FLANCE 2
14 CB/T5783-M6x30 7 ARG x 30 HEXAGON BOLT Mox30 1
15 [F15-01000012 HELLE [VASHER , NYLON 1
16 [r1s-atoonoos AL [waseen ]
17 [F15-01000009 HERYEH [vasaER  WavE )
18 |F15-01000007 THnE B BUSH , HANDLE 1
19 |F4-08000105 S PiARK 5 1
20 |ra-080060104 7 ik busa ¢ 1
2 [os/T91-1. 6x12 Tl 6x12 PIN , COTTER 1. 6x12 1
2 |F15-01030200 B e A BOLT 1
25 [Fa-01090401 B A STOPER , BANG ROPE ASSY :
24 |F4-01050400 LEFEAE ENGINE STOP SWITCH ASSY 1
25 og/T848-10 BB 10 SMALL WASHER 10 1
26 |GB/T827-2x5 RHAIAL xS RIVET | SEMICIRCLE 215 1
27 [Fa-01090301 EEIHEEE GRIP , STEERING BANDLE 1
28 |Fa-01090302 RN E [RUBRER | BANDLE 1
29 |GB/T820-M5x25 TN x 25 SCREW M3x25 ]
30 [Fa-01090300 Bl Fmaaar STEERING HANDLE ASSY 1
31 |F4-01090303 R INDICATOR THROTTLE 1
32 |F4-01090007 EERE SPRING , COMPRESS 0N 1
33 |F4-01090006 HE BUSH 1
34 |F15-01030005 7 AT B STAY 1
35 |GB/T5783-M6x20 75 Ak Mo < 20 HEXAGON BOLT M6x20 2
36 |F15-01030001 BIEA EANDLE STEERINC 1
37 |F15-01030100 TAITH A LEVER , THROTTLE ASSY 1
38 |F4-01090003 BRTAEREER FRICTION 1




FIS(F9.9,F13.5) EEZF

PAGE 07 OF 40

FHGLA |KEEEAEK
PARTS NAME; |UPPER CASING

—




FI5(F0.9,F13.5) %M

PAGE 08 OF 40

FakL |KEEERK
PARTS NAME:  [UPPER CASING
S, PART N0 DESCRIPTION DESCRIPTION 0Ty REMARES
FETH TRy RELR (23 EGEE Sy HE E 5
1 F15-02000001 K EEE R UPPER CASINC 1 L
F15-020000018 klEEEK UPPER CASINC 1 S
2 |FI5-00000015 KEREER MANTLE, UPPER CASING 1
3 (B/T5783-M5416 FAER MX16 HEXAGON BOLT M6X16 )
4 F15-00000006 k! PIN, DOVEL )
5 F15-02000007 FHEHE SEAL 1
6 F15-00000005 R E RS GASKET 1
7 F15-03000002 5 4 ek RUBBER PIPE, EXHAUST 1
8 F15-03000001 5 Bk CLAPBOARD, EXHAUST 1
9 F15-03000003 B HE SEAL, CLAPBOARD 1
10 |GB/T818-Mox2s T 4T MoY25 BOLT M6x25 )
11 |GB/T6170-M5 FAES M NUT, HEXAGON M5 )
12 |GB/T5783-MExds 7 HER M8X45 BOLT, HEXAGON M8x{5 6
13 |6B/T97.1-6 THY ¢ WASHER § 4
14 |GB/T97.1-8 Falg 8 WASIIER § 6
15 |6B/T93-6 BEAE ¢ WASHER, SPRING 6 )




FI5(F9.9,F13.5) EREZF

PAGE 09 OF 40

Tt

AL

PARTS NAME:

0IL PA¥




= (- £
i

PAGE 10 OF 27

FhE4 ATEHAH
PARTS NAME; LOVER DRIVE ASSY
SN, PART 0. DESCRIPTLON DESCRIPTION T RENARKS
pEEE| REAT FHAR (X AR FED §& ki3
1 [B/T5782-2000 A LR NOx45 HEXAGON BOLT M6x45 4
2 [F4-03000020 = £ H PLATE , VATER PUNP FIXED 1
3 [Fa-03000021 T |RUBBER TUBE , VATER PUNP 1
4 [4-03000013 KRB RS PIN , WATER PUMP 2
5 [Pa-03000019 X%% HOUSTNG , WATER PUNP 1
6 403000018 578 i CASKET ,VATER PUNP COVER | 1
T [Fa-03000017 XEAE COVER, INNER WATER PUMP 1
8§ [F4-03060000 K E ot TNPELLER , VATER PUMP 1
9 [Fa-03000015 A OUT PLATE 1
10 [p4-03000014 ERRKPE (2%4)  [WUBBER IACKET SHIFTROD |
1T |13, 6-03010000 et Y CAM ASSY , SIFT ROD 1 L
13.6-030100008  |RASBEH CAM ASSY , SHIFT ROD 1 §
12 [;B/T5783-2000 D fo LB M6105 BEXAGON BOLT M6x25 1
13 [6B/197.1-85 - 286 VASHER , PLATEG 5
14 [Ra-03000012 et BASE , VATER PUNP 1
15 |P4-03000011 KRB EHE HERMETIC GASKET 1
16 [P4-03000027 % Tl 10.8:21x7  [OIL SEAL 2
17 [B4-03000003 W i VASHER, SHAFT PROPELLER 2
18 (GB/T276-94 SR A& 6302 BEARING 1
19 [oB/T276-94 B kA& 600402 BEARING 2
20 [P4-03050002 W 313007 0IL SEAL 2
21 [11SB2401 P48 XTEEEAEHE 0-RING 1
22 [P4-03050001 XATEEEAE COVER , LOVER CASING 1
23 [6B/T5783-2000 g LRG0 BEXAGON BOLT M6x20 1
24 [P4-03000003 FERL B A BEARING 1
25 [F4-03000023 bR PLUG , OIL HOLE 3
26 [p4-03000024 bW R GASKET 3
27 [F4-03000001 XTEEEK LOVER CASING 1
28 [cB/T896-86 T A4 6 CIRCLIP 1
29 [P4-03000007 A8 INITIATIVE GEAR 1
30 [P4-03000006 ¥ it VASHER , INITIATIVE GEAR 1
31 [F4-03000002 50 K BEARINC 1
32 [F4-03000008 R E PLUGER , SHIFT 1
33 [P4-03010000 A 4k POSITIVE CEAR ASST 1
34 [F4-03030002 EAEL CLUTCH BLOCK 1
35 [F4-03030003 EABRES SPRING , CLUTCH BLOCK 1
36 [F4-03030001 W22 2 SHART , PROPELLER 1
37 [T3. 6-03000001 5 54 8 SHART , DRIVE 1 L
T3. 6-030000015 53 50 i SHAFT , DRIVE 1 S
38 [F4-03000016 L PIN 2
39 [F4-03000005 LB CLIP 1
40 KB/T5782-2000 g f kK AMon1 67 HEXAGON BOLT 2
0B/T5782-2000 g f LK A bad HEXAGON BOLT 2
i [B/T8T.2-85 BAEEHESL 320 [PI¥ T




FIS(F9.9,F13,5) EEZH

PAGE 11 OF 40

FHHL

KE

PARTS NAME:

BOTTOM COWLING




FI5(F9.9,F13.5) EEZH

PAGE 12 OF 40

EHuss. | kB
PARTS NAME: BOTTOM COWLING
PART KD DESCRIPTION DESCRIPTION REMARES
cen eSS S (B3 AR EY %% &t
1 [6B/T5783-M6x30 A AER ML BOLT, HEXAGON M6x30
3o |F15-05000018 REDEM COVER BOARD, BOTTOM COWLING
4 |F25-03000013 b3 GBS RUBBER PLUG, ABNORMAL
5 |F15-05000017 FRRES 4 SEAL, RUBBER
6 |F15-05000007 R RUBBER PLUG, CIRCULAR
7 |F15-0500000 HA R E SEEATH, %AVE
8§ |P15-01000015 HINEFE JACKET, CABLE
9 |F15-05000015 SR RUBBER PLUC, NEEDLE
10 |F15-05000008 FiFEEA CLAMP 4
11 |F15-05000003 AR % RUBBER PLUG, QUADRATE
12 |6B/T5783-Msx25 REER N6125 BOLT, BESAGON Mox25
15 [6B/797.1-6 a6 WASHER 6
14 |F15-05000005 HEBHE BUSHINC, DAMPER
15 |P15-05000004 HEE DAMPER
16 |oB/T5783 M6x12 iy Lt ) BOLT, BEXACON Méx12
17 |F15-05030000 RE4 R4 LOCKING ASSY, TOP COMLING
18 |P15-05000036 RE4 EFHEAED BUSHING B
19 [F15-05000023 ER4E WASHER, YAVE
20 |F15-05000026 b S8 | SPRING, TENSION
21 |F15-05060025 TELRUH BRACKET ASSY TENSLONAL SPRING
20 |F15-05000024 RHAE F CLLP, VATER P1PE
235 |P15-05000022 TESEFMEH B4 BUSHING
4 [F15-05020000 RE 4 & FRAE LOCKING HANDLE ASSY TOP CONLING
25 |oB/T5783-M6x35 A MEX3S BOLT, HEXAGON M5x35
26 |F15-05000033 PREEATE JACKET, LEVER
27 |F15-05000009 LR NIPPLE, PLASTIC
28 |GB/T7583-M5x20 7 AR MEX0 BOLT, HEXAGON M6x20
29 [r15-05000021 L COVERING
30 [F15-05000001 %2 BOTTOM COWLING
3 [R15-05000602 % B SEAL, BOTTOM COWLING




FIS(FS.9F13.5) EEZF

PAGE 13 OF 40

REER: | #3124
PARTS NAME: | CONTROL SYSTEM




FIS(F9.9.F13.5) EEZR

PAGE 14 OF 40

FoELR | £HA4
PARTS NAME: CONTROL SYSTEM
S, PART MO DESCRIPTION DESCRIPTION 0Ty REMARES
sEen | B FHAE D FELH D i3 A
1 |F15-07000015 AITEH R LINK , ACCELEROGRAPE CONTROL | 1
2 1507000016 B R 2Ri JOINT ACCELEROCRAPE CONTROL | 1
3 | GB/T5782-M6x55 A BN x 55 BOLT M6x55 1
4 |GB/T97.1-6 TAEG WASHER 6 5
5 |os/es- FRES LARGE WASHER 6 1
6 |F5-07000012 b L BUSH , ACCELEROCRAPH ENFORCE [ 1
7 |F15-07000014 AITHA B PULLEY , PASSIVITY 1
8 |F15-07000013 AR aE S PULLEY , DRIVE 1
5 |CB/TS783Mex10 75 ARG x 10 BOLT M6x10 1
19 |F15-07000011 BHAEE e BRACKET , CONTROL TICETWIRE | 1
11 | CB/TS783-M6x25 35 LR % 25 BOLT M6x?5 4
17 |F15-05040002 AT LI BRACKET , SHIFT ROD 2
13 |F15-05040001 B BEE ROCKER , STOPPER 1
14 |F15-05040100 TR A LEVER , SHIFT ROD 1
15 |GB/T5783-M5x20 7 ARG x 20 BOLT Mox20 1
16 |F15-05000032 IS %idil STOPPER SPRING 1
17 |F15-05000031 R b SPRING 1
18 |F15-05000034 THhERi SHIFT R0D 1 L
[15-050000348 T AT SHIFT ROD 1 g
19 |F15-05000035 Fidre St COLUMNED NUT 1
20 |CB/T6170-M5 S AR M NUT Mo 1
21 |F15-00000012 kS SPRING 1
22 |6B/T879. 2-3x20 MR ¢35 % 20 PIN , SPRING ¢ 3x20 1




FI5(F9.9,F13.5) F4EFM [PACE 15 0F 40

AR [ATRERA L BHEE 1

PARTS NAME: |LOWER CASING & DRIVE 1

-




F15(F9.9,F13.5) Z4FH [ PAGE 16 OF 40
FWEAR | ATHERA ¢ BHE4 1
PARTS NAME: | LOWER CASING & DRIVE 1
SN PART K0 DESCRIPTION DESCRIPTION [ REMARES
SRS [RHAS AR ARG $E &#
L [F15-06000001 ATFEE£MK LOVER CASING 1
2 [F4-03000023 it PLUG, 011 HOSE 2
3 [F4-03000024 AR ERE GASKET ]
4 |F15-06000010-1 EAH R K (6 0. 105%)  [SHIM(t: 0. 10mm) 1
F15-16000010-2 FAERIERF (00,1228  [SHIM(L: 0. 12m) 1
F15-06000010-3 FAESERE (60, 15%%)  [SEINCE: 0. 15m)
F15-06000010-4 EAGRER T (6:0.185k)  [SEIM(t: 0. 15m)
F15-06000010-5 EAEBE®E (10,302  [SEN(: 0. 30m)
F15-06000010-6 EA M K (0. 40%%)  [SHTM(t: 0. 40m)
F15-06000010-7 RSB P (1 0. S0FK)  [SHIN(E: 0. 50m)
5 |m 30208 B TiA BEARING 1
6 [F15-06010000 TGS GEAR, FOR¥ARD 1
7 |F15-06070004 TARA PIN, CLUTCH 1
§  |F15-06070003 IBELR CLOTCH, DOG 1
g |F15-06070005 OB RING, CLUTCH 1
10 [F15-06070006 L2 PLUNGER, SHIFT 1
11 [F15-06070002 ToRRE SPRING, CLUTCH 1
12 |F15-06070001 WL SHAFT, PROPELLER 1
13 |F15-06070007 o443 38 B WASHER, REVERSE GEAR 1
14 [F15-06080005 i GEAR, REVERSE 1
15 [F15-06080006-1 AR A (10, 10%%)  [SHIM(t: 0. 10nm)
F15-06080006-2 R EREIR A (10, 208%)  [SHIM(t: 0. 20nn)
F15-06080006-3 R A (10, 308%)  [SHIM(t: 0. 30un)
F15-06080006-4 BRI A (120, 40%%)  [SHIM(t: 0. 40nn)
F15-06080006-5 ARG RIR A (10, 50%4)  [SHIM(t: 0. 50nm)
16 [GB/T2T6-6005/P63 [ maiA& 6005 BEARING 6005 1
17 [F15-06080002 AT RAE0A B 0-RING A, COVER 1
18 [F15-06080003 AT EAZ0AEB 0-RING B, COVER 1
19 [F15-06080001 ATEEEAL COVER, LOWER CASING 1
20 |GB/T290 IK1712 B4 HA 1K1712 BEARING HE1712 1
2 |F15-06080004 e X M 1TH00K6 (&) | OIL SEAL 2
2 [F15-06080000 KEEEFREAS COVER ASSY, LOVER CASING 1
23 [6B/T9T. 1-6 T4H ¢ WASEER 6 2
M4 |GB/TS783-H6X20 e N0 BOLT, HEXAGON N6X20 2
25 [F15-06000005 0 a0 VASHER 1
26 |GB/T290 F1420 ReHA F1420 BEARING 1
17 |F15-06000006 L BUSHING, NYLON 1
% [F15-06020001 3 BASE, DRIVE SHAFT 1
29 |F15-06020004 0 AE 0-RING 1
W |GB/T97.1-8 T4 8 WASHER § 2




FI5(F0.9,F13.5) ZEFH

PAGE 17 OF 40

Fhh4R | ATRERK ¢ BHR4 1
PARTS NAME: [ LOWER CASING & DRIVE 1
SN PART K0 DESCRIPTION DESCRIPTION [ REMARES
ikl S & FHAR X ARG $E 3
31 |GB/TST83-M8x2S AR HBILS BOLT, HEXAGON M8x25 2
R [FI5-06020002 RN BB E BEARING 1
33 [F15-06020003 W ksdt 2003046 (¥B) |OIL SEAL, DRIVE SHAFT 2
34 [FL5-06040000 053 B0 4 DRIVE SHAFT ASSY 1 L
F15-060400008 s DRIVE SHAFT ASSY 1 S
35 [F15-06000013 T KEY, YOODRUFF 1
3% [F15-06000007 i OUTER PLATE 1
3 |AS0 FA04-31-045 (KR AOR B HEI-045 0-RING 1
3% [F15-06050000 KB TNPELLER 1
3 [F15-06060002 KERE INNER SHELL, VATER PUMP 1
40 [F15-00000013 i § 4K12 PIN, DOEL 2
41 [F15-06060001 AE A VATER PUMP HOUSING 1
42 [F15-06060004 REXEEHE SEAL 1
43 [F15-06000014 55 B A FIXED PLATE, WATER PUMP )
44 GB/T5783-M8x45 AR NBX4S BOLT, HEXAGON M8x45 4
45 [F15-06030000 o A b 4 CAM ASSY, SHIFT ROD 1 L
F15-06030000 AL b 4 CAM ASSY, SHIFT ROD 1 S
46 |F15-06000020 LHERERABE BEARING 1
47 [ F15-06000008 MEREERA (1. 13%%)  [SHIM, PINION(t: 1. 13mm) 1
F15-06000009 MR K (t:1.20%%)  [SHIM, PINTON(t: 1, 20mn) 1
48 [F15-06000011 Mt PINION 1
49 [F15-06000012 Mg MsKI NUT, PINION 1




FI15(F9. 9, F13.5) ZEFM | PAcE 18 OF 40

EHEL R

ATRERK & B3RS 2

PARTS NAME:

LOWER CASING & DRIVE 2




FI5(F9. 9, F13.5) £f

+H

PAGE 19 OF 40

FafER: | ATEERK ¢ BHE4 2
PARTS NAME: LOWER CASING & DRIVE 2
SN, PART HO. DESCRIPTION DESCRIPTION (1Y REMARES
SEER | FE4T EB4% (HX) FHAH D 64 £

1 |GB/TB20-M5x25 + L L ATHSLS SCREW M5x25 1

2 |F15-06000003 #Akn B WATER INLET B 1

3 |GB/TS783-H6x30 A AER H6X30 BOLT, EEXAGON M6x30 1

4 |6B/TIT.1-6 T4H 6 VASIER 6 1

5 |6B/T861.1-6 Wi e E4E 6 WASHER, LOCEING 6 1

6 |F15-06000004 A TR ANODE 1

7 |F15-06000015 Fgds CUSHION, PROPELLER 1

8§ |FI5-060%0000 FREA% PROPELLER ASSY 1

9 [6B/T9e-10 A% 10 VASHER 10 1

10 |F15-06000016 iLRYE NUT, ERXAGON 1

11 |6B/T91-2. 5220 Fog 2500 PIN, COTTER 2. 5x20 1

12 |GB/T5783-M8x30 AR M0 BOLT, HEXAGON M8x30 4

13 |GB/T97.1-8 T4H 8 WASHER § 4

14 |F15-06020005 BEES4 SEAL, RUBBER 1

15 [P15-02010003 AEEHE L UPPER SEAL , ¥ATER PIPE 1

16 |F15-62000005 A% TUBE, ATER 1 L
F15-020000058 & TUBE, VATER 1 §

17 |F15-02000006 AEFREHE QUADRATE SEAL, WATER PIPE 1

1§ |F15-00000013 R o1 PIN, DOWEL 2

19 |CB/T618245 FARUAAAGEEENS  NUT, LOCKING M5 1

20 |F15-06000002 iz WATER INLET A 1

a1 [F15-06100000 ATEEEALR LOWER CASING ASSY 1 L
F15-061000008 ATEEEGLR LOWER CASING ASSY 1 §




PAGE 20 OF 40

FI5(F0.9.F13.5) BEZF

—3
et
>
(="
—] =
w| =
| =
o )
mﬂm
wp| =
=] e
FE| B
| A2




[
—

F15-07010102

THAHR

LEAD WIRE ASSY

FIS(F9.9,F13.5) Z4FM |40k 21 OF 40
BHuaf | B4l
PARTS NAME: | ELECTRICAL 1
. PART NO. DESCRIPTION DESCRIPTION 0Ty REMARKS
B E AR AR (ED 5 it
1 [F15-07000006 e NUT , FLYWHEEL 1
2 |F15-07000005 T ERRE WASHER , FLYWHEEL NUT 1
3 |F15-07070000 A FLYWHEEL ASSY 1
4 |GB/TS783-M6x25 A H LB AMG x 05 HEXAGON BOLT M5x25 2
5 |GB/T93-6 WA WASHER , SPRING & 2
6 |GB/T97.1-6 T4 WASHER 6 8
7 |GB/T5783-M6x30 A L MG x 30 HEXAGON BOLT Méx30 4
§  |FI5-07000400 L EL BAS COIL ,CHARGE "A"&"B" ASSY | 1
5 |Fa-07000300 EERE e 00IL 1
10 |F15-0700004 THEEE KEY , SEMISIRCLE FLYWHEEL | 1
11 |GB/T5783-Mox16 75 f S ARM6 x 16 HEXAGON BOLT M6x16 )
12 [F15-07000200 a2 84 COIL . PULSER 1
15 [F15-07130303 Wl T AL EMERGENCY SIGNAL LICHT 48SY | 1
14 |F15-07000600 ERf s HIGH PRESSURE ASSY 1
15 |GB/T5783-M6x20 A LM < 20 HEXAGON BOLT Méx20 4
16 [0B/797.1-6 T4 WASHER 6 4
17 [F15-07000003 WEE ¢ ¢A.5xT1 RIPPLE TUBE 1
18 |F15-07000500 gL o C.D. 1. UNIT ASSY 1
19 |F15-07010103 PR hERE 0IL PRESSURE SENSOR 1
20 [F15-07010101 BE A JACKET , INSULATION 1
1




F15(F9.9,F13.5) %4

th

PAGE 22 OF 40

S di s

#5454

PARTS NAME:

INTAKE

[SK. PART 1. DESCRIPTION DESCRIPTION i3] REWARLS
FHEE |2H44T FHAR(EX) 4R ED ¥ 4E
1 |F15-07000008 #EHE MANIFOLD, INTAKE 1
2 [F15-07000007 HARG EHE K GASKET, MANIFOLD 1
3 |F15-00000006 R ¢ 6x12 PIN, DOWEL ¢ 6x12 2
4 [F15-07000017 (8:E15 GASKET, CARBURETOR 2
5 [F15-07000018 (A ELE S INSULATOR, CARBURETOR 1
6 [F15-05010003 BATHE X JOINT, CHOKE LEVER 1
9 [F15-07100000 HAHERUE SILENCER ASSY, INTARE 1
10 |eB/m3452.1-35.501.8  [0AI3S. 5x1. 8 0-RING 35, 5x1.8 1
11 cB/Ts782-M6x100 A EEAMEx100 HEXAGON BOLT M6x100 2
12 |cB/T97.1-6 T YASHER, PLATE 6 6
13 |F15-07000021 HAHFEHE BUSHER, INTAKE SILENCER 2
14 [F15-07000022 HAHFRAK PLATE, INTARE SILENCER 1
15 |F15-07010017 REEE PIPE, BREATHER 1
16 |F15-07010016 %+ B CLAMP B 1
17 |F15-07010015 B | CLAYP 4 1
18 [F15-07090000 (h:1 CARBURETOR 1
19 |6B/T5783-M6x40 ARG x 40 BOLT Héxd0 4
20 |F15-07000009 ERFLE BRACKET , 1L SIEVE 1




F15(F9.9,F13.5) Ef

Lt | PAGE 23 OF 40

S L

Rk A

PARTS NAME:

CYLINDER & CRANECASE 1




F15(F9.9,F13.5) %/

LB

T

PAGE 24 OF 40

Faaa%k | Albtlig
PARTS NAME: | CYLINDER & CRANECASE 1
SN, PART HO. DESCRIPTION DESCRIPTION [N} REMARKS
FRED | 2H4% FHAR(EX) ALK ED ¥E £
1 [p1s-07010000 AL 4 CRANECASE ASSY 1
2 |F15-07000001 B A4l ¢ 10x14 PIN, HOLLO¥ 1
3 [6B/T5783M6x35 o A HANEX3S BOLT, AEXAGON M6x35 6
4 |GB/T5783-M8x55 7% A B MRESS BOLT, HEXAGON M8x55 4
5 |F15-0701000 e E L PIPE, JOINT 2
6 |F15-07010008 Atk ANODE 1
7 [F1s-07010011 BRER COVER, ANODE 1
8 |P13-07010009 R EHE GROMMET, ANCDE 1
9 |cB/T818-5x12 TR LRI SCREW, PAN HEAD M5x12 1
10 |cB/T97.1-5 485 VASHER 5 {
11 |6B/T97. 1-8 48 VASHER 8 4
12 [r15-07010012 S Tdg PLATE, ANODE 1
13 |F15-07010200 R BREATHER ASSY 1
14 |6B/T5783-H6x20 AAERMN0 BOLT Méx20 4
15 [68/r97.1-6 F4HS VASEER 6 17
16 [F15-07010014 o R BREATHER GASKET 1
17 |FL5-04000036 FEE THERMOSTAT 1
18 [pLs-07010022 TRERY CASKET, THERMOSTAT 1
19 |F15-07010821 it COVER, THERHOSTAT 1
20 [6B/T5783-Mex30 7 AR RN6T30 BOLT M6x30 7
2 |F15-07010018 B L% GASKET, EXHAUST OUTER COVER | 1
21 [F15-00000013 T ax12 PIN ]
23 |B/TR20-Mex12 o 7 L BEATMAX 1) SCREF Wdx12 1
24 [F15-07010026 #AEHER ANODE {
25 |Fis-07010300 $oERAH EXHAUST OUTER COVER ASSY 1
16 |P15-04000005 P WATER NIPPLE 3
27 |F15-05000012 KE & 104 5x67 HOSE 4 1
28 |F15-05000011 = | THREE-WAY PIPR 1
29 [F15-05000013 K€ B ¢ 102 5x172 HOSE B 1
30 |F15-05000014 K% C ¢ 10x6 52300 OSE ¢ 1
31 |F15-07010003 Ngds BOLT UNTON 1
3 |F15-07010023 NS OIL CLEANER 1
33 [F15-00000014 Rl g GASEET, ENGINE {
%4 [F15-07010007 El #4% ¢ 1086 5270 HOSE, RETURN OLL 1




F15(F9.9,F13.5) EHFH

PAGE 25 OF 40

¢SS A

g

PARTS NAME:

CRANKSHAFT & PISTON

3
3
3

N, PART N0, DESCRIPTION DESCRIPTION Ty REMARKS
FEEE  |RU44%T FHER (X AR ED ¥ $it

1 [F15-07030000 iy 4 CRANE ASSY 1

2 |F15-07030006 B A 25x40x6, 5L OIL SEAL 4 1

3 [pis-07010024 WE MAIN BEARING 4

4 [F15-07020100 Efa% ROD, CONNCT ING 2

5 |F1s-07020001 ik PISTON 2

6  [F15-07020006 EEY PIN, PISTON 2

7 |F15-07020005 ¥ Loked CIRCLIP 4

§  |F15-07020002 BER PISTON RING 1 2

9 |F15-07020003 HER PISTON RINGII y

10 F15-07020004 HAwH COMBINATION OIL RING 1

11 [F15-07030007 didhhat B 35x47x6. 5-R 0IL SEAL B 1




FIS(F9.9,F13.5) B2

FHEML

Ao 41

PARTS NAME:

CYLINDER & CRANKCASE 2

. PART KD DESCRIPTION DESCRIPTION OTY REMARKS
Gen |RERY EHEH ) LK ED i it

1 [F15-07040100 Gk CYLINDER HEAD SUBASSEMBLY | !

2 |F15-07000001 B G10x8. 4x14 |uOLLOW PIN 2

3 |F15-07000100 Ahad s GASKET, CYLINDER HEAD 1

4 |F15-07040104 AI1%% YALVE CUIDE BUSH 4

§ |P1s-07040105 ikiaa CIRCLIP, GUIDE BUSH 4

6 |6B/TS783-M6x?5 A ERIEHDS BOLT, BEXACON Méx25 3

7 |F15-07000028 A LG RN BOLT, FLANCE 6

8 |F15-07050001 AhE COYER, CYLINDER HEAD 1

g |F15-0705000 AhkERHE SEAL, CYLINDER COVER 1

10 [6B/T5783-46x20 7 fi Kk BARM6K0 BOLT, EXACON M§x20 4

11 |oB/T97.1-6 T4Es WASHER, PLATE 7

12 |F15-07050004 g E PLUC. DIL 1

13 |1AS0 F404-31-025  |edmE 0K HE 0-RINC 1

14 [F15-10030001 frd e MARK ¢ 1

15 |DPR7EA-9 NGX kL SPARK PLUG 2

PAGE 26 OF 40




F15(F9.9,F13.5) S4-FM | Paca 27 0F 40
FHfER | I
,"’9"' Y PARTS NAME: VALVE
g :‘\
7 \\\ > T
6 i \‘\_/_/17
s "R 0]
1 3 g A
| b e g
! 8 kr’l -TR™ 17
| b |\\9—12 -'_.---1—0""8— 9 \\‘/
e el 1 kel ;
\\t‘? ‘10‘}// 1 f J é' J
ﬁ 377, B
11
=-107 17
- .-
7 " a /
14 Y .g 90
i ! ?\?/j 5 N5
R‘{ ) |14
) 3
IsW. PART WO, DESCRIFTION DESCRIFTION i3] REHARKS
SRED  |FH4EE FHER (XD FHAK D ¥ &
1 |ms-07040001 #4101 VALVE, INTARE 2
2 |F15-07040002 #4101 YALVE, BXHAUST 2
1 |PI5-07040004 KRR SEAL, VALVE SPRING 4
4 |F166-010003 &w# SEAL, VALVE STEM 4
5 |P15-07040005 kS § SPRING, VALVE 4
6 |F15-07040006 eREL T RETAINER, VALVE SPRINCRE 1
7 |Rs-07040007 AIREEH COTTER, VALVE :
8 |P15-07040304 ARRE LOCK NUT 4
9 |P15-07040309 R4 SCREW, VALVE ADIUSTING 4
10 |R15-07040301 55 ROCKER 4
11 |F15-07040014 BEHHED SPRING, ROCKER B 3
12 |F15-07040009 4 [T BUSHER, VALYE INTAKE 1
13 |Fs-07040013 BEANL) SPRING, ROCKER A 1
14 |FI5-07040015 #E SEAFT, ROCKER 2
15 |F15-07040012 H41848 BUSHER, VALVE BXHAUST B 1
16 |F15-07040011 HAT8EN BUSHER, VALVE EXHAUST A ]
17 |F15-07040300 ¥l ROCKER ASSY {




FIS(F9.9,F13.5) 2ZF

PAGE 28 0F 40

S A

fiik s

PARTS NAME:

CAMSHAFT

— &

4
3
dehs

|
IR N

3

TS
-
e
-~ 2
(' 1
L

&
P

PART 0.
LN

DESCRIPTION
EHER

PANTS. NAVE:
AR EX)

REVARTS
£

GB/T1099-3x5x13

LR 355113

KEY, WOODRUFF 3x5x13

F15-07010027

FHEREE B

RUBBER RING B

F15-07030003

LA

BELT PULLEY, TIMING

F15-07030004

EHEBER

WASHER

F15-07030005

DRk &

NUT

F15-07000002

LR

BELT, TIMING

F15-07000024

KA ER

COYER, DUST

F15-07050003

FhEREE A

RING RUBBER &

o oo | o e | = | s e |/ Lge

GB/T5783-M6x10

BN

BOLT Mox16

—
=

F8-05030014

ks

WASHER, DRIVEN WHEEL

—
—

F15-07040018

kit

BELT PULLEY, DRIVEN

—_—
[

F15-07040017

kT8

WASHER

—
()

F15-07040008

Har 18X3547-R

(IL SEAL

—
=

F15-07040200

EE

CAMSHAFT ASSY

—
o

F15-07040016

RS E

MAT, QIRPROOF

—
o

F15-07040300

i A

OIL PUMP ASSY

s
—-a

GB/T5783-M6x35

BN

BOLT Mox35

—
oo

GB/T97. 1-0

FRHES

WASHER 6




F15(F9.9,F13.5) 2B+

PAGE 29 OF 40

Stk

RuR%

PARTS NAME:

FUEL

[SK. FART 1O DESCRIPTION DESCRIPTION ] REVARES
FRED | RUAY FHEREX) FHEHFED '8 4 4
1 [F15-07080000 At FILTER ASSY 1
2 [r4-0d000030 HEEE B SPRING , FUEL PIPE 'B" 6
3 [F4-05000200 s Last FUEL PIPE TIE-IN ASSY 1
4 [p15-05000016 BEE A 0108051505 PIPE, FUEL 4 1
5 6B/TS783-H6x20 7 i AM6X20 BOLT H6x20 1
6 [cB/T6170-48 ay: & it NUT M8 1
7 |FL5-07000027 WRMEY () HOSE 1 ¢ 10x ¢ 53145
8 |1ASO Faba-A-24-021  [MROHE 0-RING 1
9 |PL5-07140000 B EAH FUEL PUMP ASSY t
10 [F15-07000026 UaEYE JACKET 1 & 14x ¢ 112300
11 [F15-07000025 WEMEE () HOSE 1 o 10x ¢ 5x380
12 [cB/7823-¥6x30 T8 M L ATHER30 SCRRY, SHALL PAN HEAD Méx30 | 2
13 |cB/193-6 BEAES VASHER, SPRING 6 2
14 |oB/197.1-6 T4 8¢ VASHER, PLATE 6 3
15 |F15-07080001 EWE BLEMENT, FILTER 1
16 |GB/T3452.1-32. 5518 [RS8 ¢ 32, 5xL.8 ¥ASHER, CUP FILTER ¢ 32.5X1.8 1
17 [F15-07080002 ot CUP, FILTER 1
18 |oB/1818-Wdx30 A LN SCRRY, PAN HEAD Mdx30 4
19 |F4-04090004 LRE DIAPHRAGY, TOP 1
20 [F4-04090011 Ll SLES SCRRY, VALVE i




F15(F9.9,F13.5) E7

P

PAGE 30 OF 40

AR | BiEg

PARTS NAME: | FUBL

SN, PART N0, DESCRIPTION DESCRIPTION [N} REMARKS
FEEE |RE45 AR (2D AR ED ¥¥ 33

21 [P4-04090005 5 W b PLATE 2

2 [F15-07140002 BuER FUEL PUMP SHELL 1

23 |F15-07140100 B4 DIAP HRACH ASSY 1

4 [6B/T309-3x20 4t ¢ 3x12 ROLLER NEEDLE ¢ 3x12 |

35 [F15-07140005 eSS SPRING, DIAP HRACH 1

26 |F15-07140004 BERE SPRING, PLUNGER 1

27 [F15-07140003 kg PLUNGER 1

28 [6B/Ta170-H4 vl L NUT b4 4

29 |r4-04090003 BuEE COVER, FUEL PUMP 1

30 [F15-07140001 . 3.3 SBAT, FUEL PP 1




FI5(F9.9,F13.5) FAFM  [pace 51 07 40

FHsf [ ®AL

PARTS NAME: ELECTRICAL 2

fﬁlhﬁ

:—j (

RN Jli‘ ‘

[ ’jﬂe—( ) |

F I

\/’ J}T BN —

SO e

PR

A L?\:\\ e

@ S I.\“w.\\\‘ S\ng

§\“\-LL/ \\$\"‘§ .

TR e

‘}\;:'t bj;;—:‘?:—::_‘j

“\\. _J

. PART NO. DESCRIPTION DESCRIPTION OTY REM:ARKS

deH | BERE g fi () FHEH () %3 it
1 |F15-07060001 EREar RECTIFIER & REGULATOR ASSY 1
2 |F5-07060004 W LINER 4
3 |F15-07060003 HE GASKET , SHOCK ABSORPTION 4
4 |6B/TS783-M6x25 7 A B % 25 BEXACON BOLT M6x25 4
5 |oB/797.1-6 FHE WASHER 6 6
6 |P15-07060005 VB2 AT QUADRATE CLAMP ]
T |F15-07060002 R LE BRACKET , RICTIFIER 1
§  |0B/T5783-M6x16 AN x 16 HEXAGON BOLT M6x16 1
g |6B/T5783-H6x12 FAERE x 1] HEXAGON BOLT M6x12 1




PAGE 32 OF 40

RI5(F9.9,F13.5) BEFH

Fata% | BB

PARTS NAME:

STARTER

30




F15(F9.9,F13.5) E43M | pace 33 0F 40
ZHhER: | £HE
PARTS NAME: | STARTER
SN, PART N0 DESCRIPTION DESCRIPTION [N} REMARES
FEED | R445 FHAR (B FHAHED §F &

1 [r1s-07130000 HpEAs STARTER ASSY 1

2 |Fs-07130001 L ELS CASE, STARTER 1

3 |F15-07130300 b FRAME, STARTER 1

4 |p-04130013 ERBTHE OOLLAR 1

5 |eB/TS783-H6x25 AR RRN6x2S BOLT M6x25 2

6 |6B/T93-6 HEBEe WASHER, SPRING 6 1

T |6B/15782-H6x90 Y.L el BOLT M6x90 1

§  |GB/T6170-M6 ay] Sels NUT M6 1

9 |Ra-04130101 EHER BANDLE, STARTER 1

10 |R4-04130102 EaFRE COVER 1

12 |F15-05000028 Ha B A ARRESTER TIGHTWIRE ASSY 1

13 |Pis-05000027 HaRuEE g FRAME, ARRESTER TIGHTWIRE | 1

14 |6B/T5783-Hox20 7 A RMEx20 BOLT M6x20 3

15 |F15-07130304 EHEHE SEAL, FROTHY RUBBER 1

16 |F15-07130201 Ak VHEEL, START-UP 1

17 |F5-07130007 RHER SPRING, VOLUTE 1

18 [cB/T896-8 FroiEs CIRCLIP § 1

19 |F15-07130202 Ri¥% PAWL, DRIVE 1

20 |F15-07130204 ke LINK, PAVL 1

21 |F15-07130203 RI.E05 ] SPRING, TENSION 1

20 [F15-07130002 BAEHEE SPRING, DRIVE PLATE 1

213 |Fs-0713000 BAEH PLATE, DRIDE 1

24 |GB/TS783-M6x16 7 f eMox 16 BOLT M6x16 1

25 [P15-07130105 B R ARRESTER 1

26 |F15-07130102 EEME BUSE, SHOULDER 3

27 |P15-07130106 Haras SPRING, ARRESTER 1

28 |6B/T97.1-6 T4 H6 WASHER PLATE 6 g

29 [pLs-05000029 HARNELHE TIGHTWIRE, SPRING 1

3% |F15-12000002 ) HARK 2 1

31 |F15-12000003 a3 HARK 3 1

32 |pis-07130205 i (9421 78%) START LING 1

33 |F15-05010001 CEANES:E S BUSH 1

34 [F15-07130306¥ BT $-45B HANDLE "B" 1

35 |F15-07130309% BAER ROCKER 1

3% [FI5-0713031 8 B RS VASEER , SPRING SADDLE 1

37 [FIs-07130311W Ex8Es VASHER , NYLON 2

3% |oB/T91-1. 6X12 Frs6x12 COTTER PIN 1, 6x12 1

39 [Fi5-070303108 P SHAFT , ROCKER 1

40 |F15-07000016¥ BT TIE-IN 1

i [Fs-0m130315W BAIEAT CONNECTING ROD T 1

1 |Fi5-07130308% FERAK PLATE 1

43 |F15-07130307W VECE BUSH , WAVE 1

44 |GB/T845-5T4. 8X9 i S A RETST4. Bx9 | SCREV , PAN HEAD ST4, 8¢9 1




PAGE 34 OF 40

TOP COVLING ASSY

F15(F9.9,F13.5) ZHFH

AR | EAH

PARTS NAME:




F15(F9.9,F13.5) E4FM  [pack 35 0F 40
4% | WEAE
PARTS NAME: | TOP COWLING ASSY
SN PART NO. DESCRIPTION DESCRIPTION TY REMARES
SBREE | EHGRE FEAH D FHERED & ) 43k
1 [F15-08000000 FEELS TOP COWLING ASSY 1
7 [F15-08000001 TE TOP COWLING 1
3 [F15-12000009 i HARK 9 1
4 [F15-12000007 FRT HARK 7 1 P13
F15-120000072 Flk7a HARK 7“0 1 F9. 9
5 |GB/T818-45x20 A B ATHS % 20 SCREW, PAN HEAD M5x20 1
¢  [F15-08000004 B4 POTHOOK 1
7 [P4-06000006 Hird UNDERLAY, POTHOOK 1
§  [oB/1845-8T5.5x19 [T FMEE LA SOR4T STS. 5x19 [SCREW, TAPPING STS. 5x19 4
g [r4-06000004 s h UNDERLAY, RUBBER 4
10 [F15-08000003 TERERE COVER, TOP CONLING MUFFLE | 1
11 [F15-08000002 e FIES SEAL 1
12 [F15-08000005 i HOCE, LOCKING 1
13 [F15-12000010 FIE10 MARK 10 1
14 [6B/197.1-5 T4ES WASEER 4
15 [F15-12000008 s MARE 8 1 F15
F15-120000088 8 MARE 8“3 1 F.9
16 [F4-08000107 i3 MARK 3 1
17 |6B/m6170485 NEES NUT 5 4




FI5(F9.0,F13.5) 2EZF

PAGE 36 OF 40

RUfkAf | Bid
PARTS NiME: | FUEL TAMK

e ———— e e T

8. PART NO. DESCRIPTION DESCRIPTION REMARES
by s B4 5 (83 L (£ Gt

1 [F15-09000000 8 ER 0IL TUBE ASSY

2 |F15-10000000 WA PUEL TANK 4SSY

3 |F15-10010000 WA B A COVER ASSY, FUEL TANK

¢ [GB/T818-Mix16 AR KBS 16 SCREY , PAN BEAD M5x16

5 [oB/T97.1-5 TS WASHER 3

6 |F15-10020000 HEI R OLEOMETER 4SSY

7 |F15-10000003 ik GASKET

8 |F15-10000002 AT STRAINER

g |F15-10000001 A FUEL TANK




PAGE 37 OF 40

FIS(F0.0,F13.5) 2EZF

=
=
=)
[ o)
="
—_
—_
== dn]
—| =
)| —
R
= =
—| &=
3%«@
=| =
W =S
| =
wp| =
=] wh
=
—
e
o]




FIS(FY.9,F13.5) ZHEH

FEMAR: | MRUBEE
PARTS NAME: APPENDIX | (REPARE KIT)
PART NO. DESCRIPTION DESCRIPTION 0Ty REMARKS
il T 6 () T4 G0 48 i
1 foB/T3450.1-35.5x1.8 | O35 5% 1.8 0-RING 35.5x1.8 1
2 [F15-07000017 b B4 GASKET, CARBURETOR 2
5 [F5-07000007 Vb Ch e GASKET, HANIFOLD 1
4 |F5-07040008 Hi18% 35x 7R 0IL-SEAL 1
5 |Fs-07050000 Al AT SEAL, CYLINDER COVER 1
6 |JASO F4d4-31-025 T % 5 A 0-RING 1
7 |JASO F4D4-a-24-001 | A FOMHE 0-RING 1
8§ |F15-07000100 Ahadb GASKET, CYLINDER HEAD 1
9 |F5-07040016 IR E A g HAT, QIRPROOF 1
10 |F15-0701001¢ p e BREATHER GASKET 1
11 [F15-07030006 i 3 34 0IL SEAL 4 1 25 % 40 x 6. 5-L
12 |6B/T1099-3x5x13 LES 5x5x03 SEMICIACLE KEY 3x5x13 2 §x§x13
15 |F15-07030007 o 2 1B 0IL SEAL B 1 35x47x 6.5
14 |F15-0000001¢ e L e GASKET, ENGINE 1
15 |F15-07010018 ) GASKET, EXHAUST QUTER COVER | 1

=

F15-07010022

TpEEY

GASKET, THERMOSTAT

PAGE 38 OF 40




FIS(FO.9,F12.5) 2BZH

PAGE 39 OF 40

FHELR

k2 (BEH)

PARTS NAME:

APPENDIX 2 (REPARE KIT)




FIS(F0.0,F13.5) 2EZF

PAGE 40 OF 40

[
=

F15-00000005

BEEEHE

GASKET

L | HRLGES
PARTS NAME: APPENDIX 2 (REPARE KIT)
PART NO. DESCRIPTION DESCRIPTION 0Ty REMARES
134 |Erge LR (03 TLf 48 #i

1 [F5-0¢000008 FL s 0IL SEAL 1 13x35%6
2 | F15-04000007 PHEHE SEAL, ABNORMITY 1
5 |F15-03000003 G HE SEAL, CLAPBOARD 1
4 |F15-04000006 FAF ey GASKET, EXHAUST P1PE 1
5 |F15-02000006 KE AT % HE QUADRATE SEAL WATER PIPE 1
6 |F15-04010004 FAFEe SEAL, EXT. 1
7 |F15-02010003 HETHE £ UPPER SEAL , WATER PIPE 1
8§ [F15-06060004 Rt SEAL , WATER PIPE 1
9 |F15-06060002 KRAR INNER SHELL, ¥ATER PUMP 1
10 |F15-06050000 KR RAE IMPELLER 1
11 [JAS0 F404-31-045 HFEOR 4 31-045 0-RING 1
12 |F15-06000007 el OUTER PLATE 1
13 |F15-06020003 Bz b ot OIL SEAL ,DRIVE SHAFT 2 20x30%6
14 |F15-06020004 0% & 0-RING 1
15 [F15-06000005 s bl o 4 GASKET, DRIVE SHAFT 1
16 |F15-06000013 FE4% SEMICIRCLE KEY 1
17 |F15-06080004 LR S b 0IL SEAL 2 17%30 %6
18 [F15-06080003 KT 0E BB 0-RING B, COYER 1
19 [F15-06080002 AT A0 Ea 0-RING 4, COVER 1
20 |Pa-03000024 EnARE2E GASKET )
21 [F15-04000003 g+ S0 WASHER 1
22 | F15-04000004 i Jalie JACKET, OIL DRALN 1
23 |F15-02000007 HHHHE DRUM SEAL | WATER PIPE 1

1




VL)

F15(F9.9,F13.5) £f

FM pacE 1 0FV

- RN Etan: | AlLURGEE)
4 \ PARTS NAME: CYLINDER HEAD ASSY ( REPARE KIT)

IsK. PART WO, DESCRIPTION DESCRIPTION Y REMARES
SHER  |E4h5 FHER(EX) FHEHFED $§E -5

1 [F15-07040000 EhdE g CYLINDER HEAD ASSY 1

1 [F15-07040100 EbLaf CYLINDER HEAD SUBASSEMBLY | 1

1 [P15-07000028 KA S AR BOLT, FLANGE 6

¢ [F15-07040001 #41] VALVE, INTAKE )

5 [F15-07040002 #41 VALVE, EXBAUST )

6 [FL5-07040004 ATIRFSH SEAL, VALVE SPRING 4

7 |F166-010003 ANus SEAL, VALVE STEN 4

g [F15-07040005 StiES SPRINC, VALVE 4

g |F15-07040006 AIEEE RETAINER, VALVE SPRINGRE 4

10 [F15-07040007 PhEL oY COTTER, VALVE 3

11 [F15-07040304 PTT LOCK NUT 4

17 [F15-07040303 HEEY SCREN, VALYE ADIUSTING 4

13 [F15-07040301 o ROCKER 4

14 |F15-07040014 SEREED SPRING, ROCEER B 3

15 [F15-07040009 #1384 BUSHER, VALVE INTARE 1

16 [F15-07040013 FRMBEL SPRING, ROCKER A 1




F15(F9.9,F13.5) FHFM |memorv
Eheat | Al RR (B84)
PARTS NAME: CYLINDER HEAD ASSY (REPARE KIT)
SN, PART KO. DESCRIPTION DESCRIPTION [N} REMARES
FHEE |RfRE FHAR(EX) FHLH D ¥E £
17 |F15-07040015 SRR SHAFT, ROCKER 2
13 |F15-07040012 F4[7848 BUSHER, VALVE EXHAUST B 1
19 |F15-07040011 B4 18484 BUSHER, VALVE EXHAUST A 1
20 [F15-07040008 #i3 18X35%7-k 0L SEAL 1
N [6B/T1099-3x5x13 EH% 3x5x13 KEY, ¥OODRUFF 3x5x13 2
27 [F15-07040200 N CAMSBABT ASSY 2
13 [F15-07040104 K184 VALVE GUIDR BUSI 4
M4 [F15-07040105 ANRE+H CIRCLIP, CUIDE BUSH 4
25 |F15-07040016 NEREHE HAT, QIRPROGE 1
2% |F15-07040500 MHRRRK 0IL PIMP ASSY 1
17 |6B/197. 16 THE6 VASHER 6 3
28 |6B/T5783-M6x35 7 B 63 BOLT M6x35 3




PAGE T QF V

Y Sk
NE_ASST { REPARE K1)

)
1

ENG

F15(F9.9,F13.5

PARTS NAME:

S

-~
-
e

{
[
|
|
!
\
\
A
A
-
—
N\
N\
N\
\
A\
A
\

1537

TN

S

/qu

—

4




FIS(F9.9,F13.5) F=20 [eaee v o v
FHMAM | KL ER (BB
PARTS NAME: ENGINE ASSY (REPARE KIT)
SN, PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
B2 | A& FHEH (F 0 B4R (30 #E 4t

1 [F15-070100600 AL 4L CRANKCASE ASSY 1

2 |F15-07000001 B F {4 ¢ 10x14 PIN, BOLLOW 1

3 |F15-07010006 FEE PLPE, JOINT y

¢ |oB/me7. 16 THES WASHER 6 17

5 |GB/T5783-M6x35 F A EMEN3S BOLT, HEXAGON M6x35 b

6 [oB/T97.1-8 THES WASHER 8 4

7 |GB/T5783-M8x55 7% A AR MBXSS BOLT, HEXAGON M8x35 4

8 [F15-07010008 IR Xk ANODE 1

g |F15-07016009 RS EE GROMMET, ANODE 1

10 [F15-07010011 RER COVER, ANODE 1

11 |6B/197.1-5 THES WASHER 5 1

12 |GB/T818-M5x12 T A S ATME12 SCREW, PAN HEAD M5x12 1

13 |F15-07010012 P4t PLATE, ANODE 1

14 |0B/T5783-M6x20 F A EME120 BOLT M6x20 4

15 |F15-07010200 o B BREATHER ASSY 1

16 |F15-07010014 W B 4 BREATHER CASKET 1

17 |F15-04000036 TinE TRERMOSTAT 1

18 |F15-07010022 TRk RS GASKET, THERMOSTAT 1

19 |F135-07010021 TEEE COVER, THERMOSTAT 1

20 |0B/T5783-Mex30 A ERMEH30 BOLT Mox30 7

0 [p1s-07010018 PR KB GASKET, EXHAUST OUTER COVER | 1

20 |P15-00000013 FATE ¢ dxl) PIN }

13 |0B/T820-M4x12 5 R L EATHN SCREW M2 1

24 |F15-07010026 A EH R ANODE 1

25 [F15-07010360 A a4 EXHAUST OUTER COVER ASSY 1

26 |F15-04000005 *% WATER NIPPLE 3

27 |F15-07010003 M BOLT UNLON 1

% |F15-07010023 a2 01L CLEANER 1

29 | F15-05000013 CE B §10xd5x172 HOSE B 1

30 |F15-05000012 KE & §10x¢5x67 HOSE & 1

31 |F15-05000011 = THREE-WAY PIPE 1

32 |F15-05000014 K ¢ 10x ¢ 5x300 HOSE ¢ 1

33 |F15-07030007 di 4 B 35x47x6. SR 0IL SEAL B

30 |F15-07010024 Wy MAIN BEARLNG

35 [F15-07030000 i CRANE ASSY

36 |F15-07030006 dh b A 25x40x6. 5L OIL SEAL A

1
4
1
1
37 |F15-07020103 EfFEn BOLT, CONNECTING ROD 1
g |F15-07020104 EFERR WASHER, PLATE J
39 |F15-07020100 A% CONNECTING ROD ASSY 1
40 [F15-07020005 FEHLHE CIRCLIP /
g1 |FL5-07020006 ES PIN, PISTON 1
12 [F15-07020200 HEAHN PISTON ASSY 1
43 |F15-07020001 HE PISTON 1




FIS(F9.9,F13.9) FAEZM] | per v OF v

FEML

Rk ER CEBAE)

PARTS NAME:

ENGINE ASSY {REPARE KIT)

PART MO
sk

DESCRIPTION
B8 U

DESCRIETION
TR ED

Ty

RENARES
fit

F15-07020004

Aepif

COMBINATLON OIL RING

F15-07020003

FERI

PISTON RINGIT

F15-07020002

FER]

PISTON RING I

F15-07010007

FI#E¢L0x §sxT0

H0SE, RETURN 01L

F15-07000000

Atk

ENGINE ASSY




	F9.9,F15-BM parts catalogue_页面_01
	F9.9,F15-BM parts catalogue_页面_02
	F9.9,F15-BM parts catalogue_页面_03
	F9.9,F15-BM parts catalogue_页面_04
	F9.9,F15-BM parts catalogue_页面_05
	F9.9,F15-BM parts catalogue_页面_06
	F9.9,F15-BM parts catalogue_页面_07
	F9.9,F15-BM parts catalogue_页面_08
	F9.9,F15-BM parts catalogue_页面_09
	F9.9,F15-BM parts catalogue_页面_10
	F9.9,F15-BM parts catalogue_页面_11
	F9.9,F15-BM parts catalogue_页面_12
	F9.9,F15-BM parts catalogue_页面_13
	F9.9,F15-BM parts catalogue_页面_14
	F9.9,F15-BM parts catalogue_页面_15
	F9.9,F15-BM parts catalogue_页面_16
	F9.9,F15-BM parts catalogue_页面_17
	F9.9,F15-BM parts catalogue_页面_18
	F9.9,F15-BM parts catalogue_页面_19
	F9.9,F15-BM parts catalogue_页面_20
	F9.9,F15-BM parts catalogue_页面_21
	F9.9,F15-BM parts catalogue_页面_22
	F9.9,F15-BM parts catalogue_页面_23
	F9.9,F15-BM parts catalogue_页面_24
	F9.9,F15-BM parts catalogue_页面_25
	F9.9,F15-BM parts catalogue_页面_26
	F9.9,F15-BM parts catalogue_页面_27
	F9.9,F15-BM parts catalogue_页面_28
	F9.9,F15-BM parts catalogue_页面_29
	F9.9,F15-BM parts catalogue_页面_30
	F9.9,F15-BM parts catalogue_页面_31
	F9.9,F15-BM parts catalogue_页面_32
	F9.9,F15-BM parts catalogue_页面_33
	F9.9,F15-BM parts catalogue_页面_34
	F9.9,F15-BM parts catalogue_页面_35
	F9.9,F15-BM parts catalogue_页面_36
	F9.9,F15-BM parts catalogue_页面_37
	F9.9,F15-BM parts catalogue_页面_38
	F9.9,F15-BM parts catalogue_页面_39
	F9.9,F15-BM parts catalogue_页面_40
	F9.9,F15-BM parts catalogue_页面_41
	F9.9,F15-BM parts catalogue_页面_42
	F9.9,F15-BM parts catalogue_页面_43
	F9.9,F15-BM parts catalogue_页面_44
	F9.9,F15-BM parts catalogue_页面_45
	F9.9,F15-BM parts catalogue_页面_46
	F9.9,F15-BM parts catalogue_页面_47

